WRMP 2019 Technical Document:

love evexy) dvop

anglian °

Supply-side Option
Development

December 2019

WINNER

UtilityWeek

AWARDS
2018

Utility of the Year




Introduction Supply-side option Stage 2A Stage 2B Stage 2C Water Resource Zone

development process unconstrained options feasibility studies feasible options set options

Contents

1 Introduction 3
1.1 Report structure 3
2 Supply-side option development process 4
3 Stage 2A unconstrained options 5
3.1 Constrained options 5
4 Stage 2B feasibility studies 8
4.1 Transfer options 8
4.2 New resources 10
4.3 Resource sharing and third party options n
5 Stage 2C feasible options set 12
5.1 Climate change and drought 12
5.2 Water quality 12
[...]
Option Name aad LR . mixing surface water and groundwater in
Treatment required
the treated water network
CVY1 Newmarket WRZ to Cheveley WRZ Not required Not required
Transfer
Bury Haverhill WRZ to Cheveley . .
CVY2 WRZ Transfer Not required Not required

Table 6.49: INNS risks for Cheveley WRZ supply-side feasible options

INNS Risk Before INNS Risk After

Opt Ref Option Name Mitigation Mitigation Notes
VY1 Newmarket WRZ to Cheveley WRZ Low Low None
Transfer
Bury Haverhill WRZ to Cheveley
CVY2 WRZ Transfer Low Low None

Table 6.50: Other environmental considerations for Cheveley WRZ feasible supply-side options

Opt Ref Option Name WFD no deterioration SEA HRA
Newmarket WRZ to . . Risks can be | No likely significant effects
e Cheveley WRZ Transfer Minor level of impacts mitigated determined at screening
Bury Haverhill WRZ to . . Risks can be | No likely significant effects
cvy2 Cheveley WRZ Transfer e (SR OF IPEISES mitigated determined at screening
6.5.6 Costs

Table 6.51: Cheveley WRZ Supply-side feasible option costs and carbon

Average Capex Opbex Capital Operational
Option Name Capacity (ng; (gT( Iyr) Carbon carbon TCO2e
(MI/d) Y TCo2e per yr
VY1 Newmarket WRZ to Cheveley WRZ 1 2,505 o5 690 49
Transfer
Bury Haverhill WRZ to Cheveley
CVY2 WRZ Transfer 1 3,974 13 1,084 12

The options have been ranked based on the Average Incremental Costs (AIC) and Average Incremental Social
Cost (AISC) calculated in WRMP table WRP5, these are shown in the table below. The options have been
ranked in ascending AIC/AISC i.e. the option ranked 1 has the lowest AIC/AISC.

55



Water Resource Zone
options

Introduction Supply-side option Stage 2A

unconstrained options

Stage 2B
feasibility studies

Stage 2C

development process feasible options set

Table 6.52: Cheveley WRZ Supply-side feasible option AIC, AISC rankings

Opt Ref Option Name AlC AISC Ranking
CvY1 Newmarket WRZ to Cheveley WRZ Transfer 1 1
CVY2 Bury Haverhill WRZ to Cheveley WRZ Transfer 2 2

The ranking of AICs and AISCs may vary from the options selected by the EBSD model. The model completes
a more sophisticated analysis and takes into account the timing of option availability, utilisation capacity of
option and ability for combinations of options to meet deficit.

6.5.7 Inter-dependencies, links and synergies
The table below shows where options were modelled with dependencies or as mutually exclusive.

Table 6.53: Cheveley WRZ feasible supply-side options modelled as mutually exclusive

Opt Ref Option Name Dependencies Exclusivities
CVY1 Newmarket WRZ to Cheveley WRZ Transfer None None
CVY2 Bury Haverhill WRZ to Cheveley WRZ Transfer None None

The options assessed for Cheveley WRZ have the following synergies and links to other programmes,
+ The feasible options would provide supply system resilience to the WTW within the Cheveley WRZ.

+ The deficits in Cheveley are partly driven by drought impacts therefore the options selected would link to
the Drought Plan.

6.6 East Lincolnshire Water Resource Zone
6.6.1 Constrained Options

The table below contains the list of constrained options considered for East Lincolnshire WRZ. Details of the
full unconstrained list and the reasons for screening and rejecting options can be found in Appendix B.

Table 6.54: East Lincolnshire WRZ Constrained Options

Included in Feasible

56

heme T: Ref ' i
Scheme Type Opt Re Option Name Option Set
. Covenham extension
New reservoir storage ]
Bains gravels
Covenham - Increase reservoir yield through
o maximising abstraction licences, amending
Increase reservoir yield intakes, utilising dead storage etc.
Increasing storage at private lakes
Maximising Northern Chalk
Groundwater wells Review group licences
(boreholes) group
Blending sources licence review
Reclaimed water Boston water reuse
ELN1 Skegness water reuse Yes
Bulk transfers Grantham canal (flow reversal)
Reclaimed water Process improvements to reduce losses WTW




Introduction Supply-side option Stage 2A Stage 2B Stage 2C Water Resource Zone

development process unconstrained options feasibility studies feasible options set options

6.6.2 Feasible options
No feasible options were taken forward for economic modelling the table below provides reason for this.

Table 6.55: East Lincolnshire WRZ feasible options not taken through to economic modelling

Average  C55

OptRef Option Name Capacity Investment Reason for not including in economic modelling
(MI/d) Code

Transfer treated effluent 18 km by pipeline to the River
ELNI Skegness ) 1009988 Great Eau, as a drought option to support WTW. There is
Water Reuse not a drought risk in East Lincolnshire WRZ so the option

does not address the planning problem.

6.7 East Suffolk Water Resource Zone
6.7.1 Constrained Options

The table below contains the list of constrained options considered for East Suffolk WRZ. Details of the full
unconstrained list and the reasons for screening and rejecting options can be found in Appendix B.

Table 6.56: East Suffolk WRZ Constrained Options

Included in Feasible

Scheme Type Opt Ref Option Name Option Set
Balham - Gipping Valley
New reservoir storage Gravel Pit exploitation (Claydon/Sproughton/
Blakenham) - Gipping Valley
Alton Water - Increase reservoir yield through
Increase reservoir yield maximising abstraction licences, amending intakes,
utilising dead storage etc.
Review group licences
Abandoned East Suffolk WRZ sources back to
Groundwater wells supply
(boreholes) Felixstowe peninsula
Use of gravel pits along the Gipping valley to
support existing abstractions
Artificial Storage and
Recovery wells (or Bucklesham, Woodbridge and screening other
‘ . ESU3 . Yes
‘Aquifer Storage and locations
Recharge’) (ASR)
Desalination ESU1 Felixstowe desalination Yes
ESU2 lpswich Water Reuse Yes
Reclaimed water Sizewell
Process improvements to reduce losses WTW
EOETs optimisation (+ trade with Essex and Suffolk
Water)
ESU7 Sudbury WRZ Transfer Yes
Bulk transfers ESU6 | South Essex WRZ Transfer Yes
ESU5/
ESU8/ | Bury and Haverhill WRZ Transfer Yes
ESU9

57



Introduction Supply-side option Stage 2A Stage 2B Stage 2C Water Resource Zone

development process unconstrained options feasibility studies feasible options set options

Included in Feasible

Scheme Type Opt Ref Option Name Option Set
Resource Sharing with Affinity East

other Water Companies Essex and Suffolk - Abberton Trilogy

3rd Party Options EOETs and GOGS review

Tankering of water ESU4 \IjveFI;;stowe Sea Tankering - pipelines to East Suffolk Yes
Improved/ Optimise use of Alton resources and back off

sophisticated Colchester Chalk)

conjunctive Increase surface water treatment capacity to Ves
management utilise high river flows

6.7.2 Feasible options
The table below provides details of the options for East Suffolk WRZ taken forward for economic modelling.

Table 6.57: East Suffolk WRZ Feasible Options

Average  Minimum

Option Name Capacity Capacity Implementation C55 Investment

MI/d) CMI/d) Period (yrs) Code
ESU1 Felixstowe Desalination 25 7.0 4 1008276
ESU2 Ipswich water reuse 10.7 3.2 9 1010843
Bury Haverhill WRZ to East Suffolk
ESU5 WRZ transfer (25Ml/d) 25 35 4 1012665
South Essex WRZ to East Suffolk
ESU6 WRZ transfer 15 1.7 4 1015223
Bury Haverhill WRZ to East Suffolk
ESU8 WRZ transfer (20MI/d) 20 2.4 4 1015226
ESU9 Bury Haverhill WRZ to East Suffolk 10 16 4 1021399

WRZ transfer (1I0MI/d)

58



59

Introduction

Supply-side option

development process

Stage 2A

unconstrained options

Stage 2B
feasibility studies

Stage 2C

feasible options set options

Table 6.58: East Suffolk WRZ feasible options not taken through to economic modelling

Average C55
Option Name Capacity Investment Reason for not including in economic modelling
(MI/d) Code
East Suffolk WRZ There is high uncertainty around the DO benefits as
ESU3 | Aquifer Storage and | 2.3 1008437 a supply demand scheme and the likely DO would
Recharge be small.
Technically feasible but with high INNS risk, which
would need more investigation to overcome this
risk. Difficult to quantify the DO benefit. Sea
Felixstowe Sea tankering was originally included as an option in
ESU4 Tankering - . 1010554 the Water Resources Options stated preference
pipelines to East 1010555 survey. The results of the pilot survey showed that
Suffolk WRZ customers did not believe it to be a realistic option
and its inclusion was undermining the credibility
of the survey as a whole. As a result it was removed
and not included in the final version of the survey.
ESU7 '?'Sadnlzt;g ’\C/ZITEZast 3 1000277 Fir:jal pIanningfscenario —.transfer \}/\voulg be <5MI/d
Suffolk WRZ and not part of a strategic route therefore rejected.
Inerease Surface Option is feasible but benefits are complex to
water treatment _ . . )
: s = 1008329 assess within the final planning scenario and future
capacity to utilise . .
: . scenarios. The benefits in DO are small scale.
high river flows

6.7.3 Transfer Option Details

Table 6.59: Transfer options for East Suffolk WRZ

Water Resource Zone

Crossings
iicestitel No of Pumpin requirin
Option Name Diameter ; ping ~quinng
Stations directional
(mm) o
drilling
Bury Haverhill WRZ to East Suffolk
ESUS WRZ transfer (25Ml/d) 43.5 600 ! 0
South Essex WRZ to East Suffolk
ESU6 WRY transfer 35.7 458 1 0
Bury Haverhill WRZ to East Suffolk
ESU8 WRZ transfer (20Ml/d) 43.5 =00 ! 16
Bury Haverhill WRZ to East Suffolk
=500 WRZ transfer (10MI/d) G a0 l 8




60

Introduction Supply-side option Stage 2A

unconstrained options

development process

6.7.4 Resource Option Details

6.7.4.1 ESU1 Felixstowe desalination

Stage 2B
feasibility studies

Stage 2C
feasible options set

Water Resource Zone
options

This option abstracts water from the sea and treated at a new reverse osmosis desalination plant at
Felixstowe. The option includes abstraction pipelines from the sea and brine discharge pipelines back into the

sea.

Figure 6.4: Schematic for Option ESU1 Felixstowe desalination

-
— ~
JE— ~
N
N\
East \‘
SuffOIk 12 km\ o
WR \\ = i
" ——
“h“"-
East
Suffolk
WR
Intake
Outfall

New infrastructure

Existing service water
reservoir

\\
A
E; New treatment

The proposed pre-treatment comprises lamella
clarifiers and Ultrafiltration (UF). The UF product will
be pumped into the desalination plant. The sludge is
dewatered and sent to landfill. The backwash waste
will be discharged with the brine to sea via a new long
sea outfall. The product water will be remineralised
and pumped into the treated water network via a new
pipeline.

Identified Risks:

« Cost Risk: The intake and brine discharge pipes
will have to be laid through the town and out to
the sea. There could be delays installing sub-sea
pipelines in the event of bad weather. The intake
and discharge pipes could be damaged by ships at
anchor. The desalination plant will have large power
requirements and a new electrical supply will be
needed. The length of intake and discharge mains
could increase at detailed design.

/
|
: \
500m
minimum

» S—
Felixstowe ~

Desalination S, \‘
Plant 2

Quality Risk: the addition of large quantities of
lime and carbon dioxide to achieve alkalinity
concentrations prevalent in current water supply
may result in higher levels of turbidity. The
possibility of oil discharge at the port area is high
and this may result in permanent damage to the
reverse osmosis membranes. The pre - treatment
should reduce the risk, but will not completely
eliminate it.

Environmental Risk: impacts of brine discharge
unknown at this stage.

Programme Risk: Detailed consultation with key
stakeholders such as the Environment Agency (EA)
and the Drinking Water Inspectorate (DWI) could
have an impact on the programme.

Public Relations Risk: There may be objections
on environmental grounds due to the high power
usage and brine discharge.

Licencing and consenting risks.



Introduction Water Resource Zone

options

Supply-side option Stage 2A

unconstrained options

Stage 2B
feasibility studies

Stage 2C
feasible options set

development process

6.7.4.2 ESU2 Ipswich Water Reuse

The option requires additional treatment process to be added at the end of the Ipswich WRC. A new pipeline
is required to divert the treated effluent upstream of the abstraction on the River Gipping. This recycling

of water is assumed to be available for abstraction for Alton Water using a put and take licence. Additional
intake, pipeline and WTW capacity is included in the costs.

Figure 6.5: Schematic for Option ESU2 Ipswich Water Reuse

River Intake

River outfall

Ipswich WRC
Existing infrastructure

""" 1

New infrastructure 02h-0578-c:
Existing WTW Ty,
~ ~ 4
Existing Water Recyeling Ipswich Water >~
Centre (WRC) Reuse Works RO
New treatment works concentrate
discharge to
existing outfall

Into supply

The new lpswich Water Reuse Treatment Works
(WRTW) includes a Nitrifying and Denitrifying

detailed in the Guidelines for Water Reuse (USEPA,
2012) in order to ensure that the water being
pumped into the River Gipping meets the quality
BAFF, fine screening, ultrafiltration, reverse osmosis, requirements.

UV disinfection and remineralisation. This is then

61

discharge 2 km upstream of the existing reservoir
intake via a new 10km main. A new raw water intake
is required and 13km raw water pipeline to reservoir.

The existing WTW would require additional treatment

capacity.
Identified Risks:

« Cost Risk: There is limited space available to
construct additional treatment at the WRC.
Site layouts should be prepared to establish
whether additional land should be purchased. The

abstraction point in the River Gipping is in an urban

area and could result in considerable planning
delays.

+ Quality Risk: The water reuse plant should have
the level of redundancy and design robustness as

Programme Risk: Detailed consultation with key
stakeholders such as the Environment Agency and
the Drinking Water Inspectorate could have an
impact on the programme.

Public Relations Risk: Whilst indirect potable
water reuse has been widely practised in South
East England for many years, this scheme would
differ as it would deliberately reuse the effluent.
Consequently public perception issues must be
carefully managed to minimise objections.

Environmental Risk: The discharge and re-
abstraction of re-used water into the River Gipping
would require approval from the Environment
Agency and abstraction may be limited to the
requirement to maintain the “hands-off” river
flows.



Introduction Supply-side option Stage 2A Stage 2B Stage 2C Water Resource Zone

development process unconstrained options feasibility studies feasible options set options

6.7.5 Environmental considerations

Table 6.60: Climate change impacts of East Suffolk WRZ supply-side feasible options

WAFU based on WAFU based on Climate Change
Opt Ref Option Name historic without historic with climate impact on WAFU
climate change (MI/d) change (Ml/d (Ml/d)
ESU1 Felixstowe Desalination 25 25 0
ESU2 Ipswich water reuse 10.7 10.7 0
Bury Haverhill WRZ to East Suffolk
ESUS WRZ transfer (25Ml/d) N/A N/A N/A
South Essex WRZ to East Suffolk
ESUG6 WRZ transfer N/A N/A N/A
Bury Haverhill WRZ to East Suffolk
ESU8 WRZ transfer (20Ml/d) N/A N/A N/A
Bury Haverhill WRZ to East Suffolk
==l WRZ transfer (1I0MI/d) Y A A

Table 6.61: Water quality considerations for East Suffolk WRZ supply-side feasible options

Water quality measures associated with

Opt Ref Option Name Metaldehyde , mixing surface water and groundwater in
Treatment required
the treated water network

ESU1 Felixstowe Desalination Not required Included in the scope of the option
ESU2 lpswich water reuse Not required Not required

Bury Haverhill WRZ to East Suffolk . .
ESUS5 WRZ transfer (25M1/d) Not required Not required

South Essex WRZ to East Suffolk . .
ESU6 WRZ transfer Not required Not required

Bury Haverhill WRZ to East Suffolk . .
ESU8 WRZ transfer (20MI/d) Not required Not required

Bury Haverhill WRZ to East Suffolk . .
ESU9 WRZ transfer (1OMI/d) Not required Not required

Table 6.62: INNS risks for East Suffolk WRZ supply-side feasible options